

財團法人金屬工業研究發展中心

機械測試實驗室

40768 台中市工業區 37 路 25 號 TEL : (04)23502169

Metal Industries Research & Development Centre

Mechanical Testing Laboratory

No.25, 37th Road, Industrial Park, Taichung City 40768, Taiwan (R.O.C.)

試驗報告 TEST REPORT



委託者：
Applicant

翔穩企業有限公司
台北市內湖區瑞光路 358 巷 30 弄 2-1 號
STEADY FLYING ENTERPRISE CO., LTD.
1F, No.2-1 Alley 30, Lane 358, Ruiguang Rd,
Neihu District, Taipei City, 114, Taiwan, R.O.C.

檢測編號：M0313065-T01
Application No

取樣者：
Sampler

收件日期：2023/03/13

Received Date

工程名稱：

試驗日期：2023/03/17

Test Date

Source of Sample

試樣名稱：

PA01-1903-X0 中型椅架

簽發日期：2023/03/20

Date Issued

Sample Description

PA01-1903-X0 Medium folding stool

Page 1 of 1

- (1).試驗項目：Test Item： 荷重試驗 Loading Test
(2).測試方法：Testing method： 依據委託者提供 According to the applicant
(3).模具：Mold： 450x450x12.8mm (weight:19.7 kg)
(4).使用設備：Testing Instrument： NO.TG0103 試驗機 Universal Testing Machine (No.TG0103)
(5).試驗結果：Result：

試樣名稱 Name of Article	最大負荷 (kgf) Max. Load	破壞情形 Damage
PA01-1903-X0 中型椅架 PA01-1903-X0 Medium folding stool	273	支架變形 Deformation of the support frame



試驗前 Before



試驗中 Testing



試驗後 After

---END---

注意：(1)本報告僅對送檢樣品負責。(2)本報告未經書面許可不得複製或摘錄。

Note：(1)This report is responsible for designated samples only.

(2)Reproduction of all or parts this report without a written approval is strictly prohibited.

報告簽署人：
Report Authorized Person

